

**TECTUM ACOUSTICAL PERFORMANCE  
SOUND ABSORPTION COEFFICIENTS**

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
<b>TECTUM I ROOF DECK PANELS</b>									
Thickness									
1½"	.07	.22	.48	.82	.64	.96	.55	A	<a href="#">RAL - A86 - 42</a>
2"	.15	.26	.62	.94	.64	.92	.60	A	<a href="#">RAL - A86 - 41</a>
2½"	.20	.31	.72	.84	.77	.90	.65	A	<a href="#">RAL - A91 - 209</a>
3"	.21	.41	1.00	.75	1.00	.97	.80	A	<a href="#">RAL - A91 - 205</a>

Please click on the test number to view or download the actual test.